Declaration of Conformity
In Accordance with ANSI/ISEA 125-2014 and ANSI/ASSP 2359.7-2019

4 FALLT=CH

Fall Protection. Precision Engineered.
Alexander Andrew, Inc. 1306 S. Alameda St Compton, CA 90221 (800) 719-4619

Declaration # B0819036 Declaration Date 8.21.19

Tested Item # 7276BWR 20' Contractor Web SRL, Alu Carabiner + Energy Absorber

Additional Items Conforming Under this Declaration:

Alexander Andrew, Inc. declares that the product(s) listed above is in conformity with
the requirements of the following product standard(s):

ANSI 2359.14-2014

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1 Level 2 X Level 3
Level 1: FallTech Lab Level 2: FallTech Lab Level 3: Independent 3rd Party Lab
Outside the Scope of Within the Scope of accredited to
ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005
Supportin
pporting PC-1697 FAL003-19-08-88003-1R3

Documentation

Authorized Signature t & ) % =

Name Mark Sasaki Title Director of Engineering Date 8.26.19
.Ms International Accreditation Service, Inc FallTech Lab - TL-594
W“' 3060 Saturn St, Ste 100 ISO/IEC 17025:2005
ACCREDITED Brea, CA 92821 +1 562-364-8201 Alexander Andrew Inc dba FallTech

FLT-23 Rev C




FallTech Testing Laboratory

lri FA LLTECl_l 1306 S. Alameda Street,

Fall Protection. Precision Engineered. Compton, CA 90221-4803
Tel: (323) 752-0060

www.falltech.com

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date

Report Prepared For FallTech

Initiated By Dan Redden Test Specification(s) QESSI i?’; %1:'222114 : 4321852442218223

Part No. 7276BWR Part No. Revision |A

Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber

Test Request No. PC-1697 |Date Complete | 7/23/2019

Test Operator(s) Yesbet Sierra / Jay Sponholz

Sample ID Description
142052 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139362 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139360 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139364 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142046 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142050 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142052 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139362 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139360 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142052 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139362 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
139360 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142049 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142048 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
142047 20' Contractor Web SRL, Alum Swivel Carabiner and energy absorber
@
Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.
W This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009).

Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 1 of 20
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FALLT=CHI

Fall Protection. Precision Engineered.

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803

Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 |Date Complete | 7/23/2019
Test Specification Test Criteria Test Result Pass/Fail
Arrest Dist Class A < 24" 33.6" Pass
rrest Distance Class B < 54" .
Max Arrest Force <1800 Lbf 989.8 IbF Pass
Class A < 1350 Lbf
- 779.9 IbF P
Avg Arrest Force Class B < 900 Lbf ass
Clear evidence of
Load Indicator YI ) o Clear Activation Pass
Activation
R i i 1.25 Lbf - 25 Lbf
O;t;ai:I:crlceT;nSIon < 24" Extended 1.4 1bF Pass
X
ANSI 7359.14-2014 > — —
i i 1.25Lbf-251L
42.1, 42.6 Retraction Tension h 2.2 IbF Pass
20% Extracted < 24" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
2.6 IbF P
40% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
3.8 IbF P
60% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
4.0 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
5.2 IbF P
100% Extracted < 24" Extended ass

@

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
T FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 2 of 20



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FALLT=CHI

Fall Protection. Precision Engineered.

—
1

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 |Date Complete | 7/23/2019
e 3 0 ed
Test Specification Test Criteria Test Result Pass/Fail
Arrest Dist Class A< 24" 40.9" Pass
rrest Distance Class B < 54" .
Max Arrest Force <1800 Lbf 918.5 IbF Pass
Class A < 1350 Lbf
- 695.1 IbF P
Avg Arrest Force Class B < 900 Lbf ass
Clear evidence of
Load Indicator YI ) Clear Activation Pass
Activation
R i i 1.25 Lbf - 25 Lbf
O;t;c'c?:crleT;nSIon < 24" Extended 1.4 1bF Pass
ANSI| 7359.14-2014 > — —
Retraction Tension 1.25Lbf-251L
42.1, 4.2.6 1.8 IbF Pass
20% Extracted < 24" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
2.6 IbF P
40% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
3.8 IbF P
60% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
4.4 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
5.2 IbF P
100% Extracted < 24" Extended ass

@

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
T FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 3 of 20
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FALLT=CHI

Fall Protection. Precision Engineered.

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803

Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 [Date Complete | 7/23/2019
e a O e
Test Specification Test Criteria Test Result Pass/Fail
Class A < 24"
i - 34.2"
Arrest Distance Class B < 54" Pass
Max Arrest Force <1800 Lbf 946.6 IbF Pass
Avg Arrest F Class A < 1350 Lbf 725.2 IbF Pass
VE Arrest Force Class B < 900 Lbf '
. Clear evidence of L
Load Indicator L Clear Activation Pass
Activation
i i 1.25 Lbf - 25 Lbf
Retraction Tension 1.4 |bF Pass
0% Extracted < 24" Extended
ANSI 2359.14-2014
i i 1.25 Lbf - 25 Lbf
42.1, 42.6 Retraction Tension h 2.0 IbF Pass
20% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 2 8 IbE Pass
40% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 32 IbE Pass
60% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 4.8 IbF Pass
80% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 52 IbE Pass
100% Extracted < 24" Extended

[

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
—— FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 4 of 20



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FALLT=CHI

Fall Protection. Precision Engineered.

—
1

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
" e ANSI 7359.14-2014: 3.1.5,4.2.1,4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 [Date Complete | 7/23/2019
e a O ed
Test Specification Test Criteria Test Result Pass/Fail
4' Fall w/ 300 Lb Test
Dynamic Strength Weight; Weight Shall Not| Did not strike ground Pass
ANSI 7359.14-2014 .
Strike the Ground
423 - -
Line Constituent > 1000 Lbf 1025.1 IbF Pass
Strength
4' Fall w/ 300 Lb Test
Dynamic Strength Weight; Weight Shall Not| Did not strike ground Pass
ANSI 7359.14-2014 .
Strike the Ground
423 - -
Line Constituent > 1000 Lbf 1024.6 IbF Pass
Strength
4' Fall w/ 300 Lb Test
Dynamic Strength Weight; Weight Shall Not| Did not strike ground Pass
ANSI Z359.14-2014 .
Strike the Ground
4.2.3 - -
Line Constituent > 1000 Lbf 1025.6 IbF Pass
Strength
ANSI Z359.14-2014 . > 3,000 Lbf
425 Static Strength for > 60 Seconds 3069.6 IbF Pass
ANSI Z359.14-2014 Static St th > 3,000 Lbf 3063.5 |bE Pass
425 atic streng for > 60 Seconds '
ANSI Z359.14-2014 > 3,000 Lbf
i -7 3066.2 IbF P
4.2.5 Static Strength for > 60 Seconds ass
@
Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.
W This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 5 of 20



FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

4 FALLT=CH

Fall Protection. Precision Engineered.

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI 2359.14-2014: 3.1.5,4.2.1,4.2.3
Initiated B T if ! ! !
y Dan Redden est Specification(s) |, 5 5 426 4281, 4282 4283
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 |Date Complete | 7/23/2019
e 3 0 ed
Test Specification Test Criteria Test Result Pass/Fail
Retraction Tension 1.25 Lbf - 25 Lbf 1.6 IbF Pass
0% Extracted < 24" Extended ’
Retraction Tension 1.25 Lbf - 25 Lbf
2.2 IbF P
20% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
" 3.0 IbF Pass
ANSI Z359.14-2014 40% Extracted < 24" Extended
4.2.6 Retraction Tension 1.25 Lbf - 25 Lbf 4.4 |bE Pass
60% Extracted < 24" Extended ’
Retraction Tension 1.25 Lbf - 25 Lbf
4.2 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
5.0 IbF P
100% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
1.6 IbF
0% Extracted < 24" Extended Pass
Retraction Tension 1.25 Lbf - 25 Lbf
2.0 IbF P
20% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
" 3.0 IbF Pass
ANSI Z359.14-2014 40% Extracted < 24" Extended
4.2.6 Retraction Tension 1.25 Lbf - 25 Lbf 4.0 IbE Pass
60% Extracted < 24" Extended ’
Retraction Tension 1.25 Lbf - 25 Lbf
4.2 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
4.8 IbF Pass
100% Extracted < 24" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
1.8 IbF
0% Extracted < 24" Extended Pass
Retraction Tension 1.25 Lbf - 25 Lbf
2.2 IbF P
20% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
" 3.0 IbF Pass
ANSI Z359.14-2014 40% Extracted < 24" Extended
4.2.6 Retraction Tension 1.25 Lbf - 25 Lbf 4.2 IbE Pass
60% Extracted < 24" Extended )
Retraction Tension 1.25 Lbf - 25 Lbf
5.0 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
5.2 IbF Pass
100% Extracted < 24" Extended
@
Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.
7&# This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate#t TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 6 of 20



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FALLT=CHI

Fall Protection. Precision Engineered.

—
1

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 426 4281 4282 4283
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 |Date Complete | 7/23/2019
e 3 0 ed
Test Specification Test Criteria Test Result Pass/Fail
Arrest Dist Class A < 24" 33.4" Pass
rrest Distance Class B < 54" .
Max Arrest Force <1800 Lbf 879.9 IbF Pass
Class A < 1575 Lbf
- 22.6 IbF P
Avg Arrest Force Class B < 1125 Lbf 622.6 Ib ass
Clear evidence of
Load Indicator YI . Clear Activation Pass
Activation
R ion Tensi 1.25 Lbf - 25 Lbf
O;t;c'c?:crle;ngon < 24" Extended 1.81bF Pass
ANSI 7359.14-2014 > — —
Retraction Tension 1.25Lbf-251L
42.1/4.28.1 2.0 IbF Pass
20% Extracted < 24" Extended
Retraction Tension 1.25 Lbf - 25 Lbf
3.0 IbF P
40% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
4.4 IbF P
60% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
4.4 IbF P
80% Extracted < 24" Extended ass
Retraction Tension 1.25 Lbf - 25 Lbf
5.4 |bF P
100% Extracted < 24" Extended ass

@

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
T FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 7 of 20



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FALLT=CHI

Fall Protection. Precision Engineered.

—
1

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 [Date Complete | 7/23/2019
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Arrest Dist Class A < 24" 52.2" Pass
rrest Distance Class B < 54" .
Max Arrest Force <1800 Lbf 1142.0 IbF Pass
Avg Arrest F Class A < 1575 Lbf 815.7 IbF Pass
VE Arrest Force Class B < 1125 Lbf '
. Clear evidence of L
Load Indicator L Clear Activation Pass
Activation
i i 1.25 Lbf - 25 Lbf
Retraction Tension 1.6 IbF Pass
0% Extracted < 24" Extended
ANSI 2359.14-2014
i i 1.25 Lbf - 25 Lbf
42.1/4.282 Retraction Tension h 22 IbF Pass
20% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 3.0 IbE Pass
40% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 3.8 IbF Pass
60% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 4.0 IbF Pass
80% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 52 IbE Pass
100% Extracted < 24" Extended

[

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
—— FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 8 of 20



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

FALLT=CHI

Fall Protection. Precision Engineered.

—
1

FallTech Test Report

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For FallTech
.. e . ANSI Z2359.14-2014: 3.1.5,4.2.1, 4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 [Date Complete | 7/23/2019
e a O e0
Test Specification Test Criteria Test Result Pass/Fail
Arrest Dist Class A < 24" 39.5" Pass
rrest Distance Class B < 54" .
Max Arrest Force <1800 Lbf 920.4 IbF Pass
Avg Arrest F Class A < 1575 Lbf 647.0 IbF Pass
VE Arrest Force Class B < 1125 Lbf '
. Clear evidence of L
Load Indicator L Clear Activation Pass
Activation
i i 1.25 Lbf - 25 Lbf
Retraction Tension 1.6 IbF Pass
0% Extracted < 24" Extended
ANSI 2359.14-2014
i i 1.25 Lbf - 25 Lbf
42.1/4.2823 Retraction Tension h 2.0 IbF Pass
20% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 3.0 IbE Pass
40% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 3.4 |bE Pass
60% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 4.8 IbF Pass
80% Extracted < 24" Extended
i i 1.25 Lbf - 25 Lbf
Retraction Tension h 52 IbE Pass
100% Extracted < 24" Extended

[

Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a ~
—— FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). :
Certificate# TL-594 Testing FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts. Page 9 of 20



4 FALLT=CH

Fall Protection. Precision Engineered.

FallTech Testing Laboratory

FallTech Test Report

1306 S. Alameda Street,
Compton, CA 90221-4803

Tel: (323) 752-0060
www.falltech.com

Test Report No. PC-1697 Rpt. Date | 8/21/2019 | Rpt. Rev Rev Date
Report Prepared For [FallTech
. e ANSI 7359.14-2014: 3.1.5,4.2.1,4.2.3,
Initiated By Dan Redden Test Specification(s) 425 4.2.6, 4281, 4282 42.8.3
Part No. 7276BWR Part No. Revision |A
Part Description 20" Contractor Web SRL, Alum Swivel Carabiner and energy absorber
Test Request No. PC-1697 [Date Complete | 7/23/2019
= a O <10
Test Specification Test Criteria Test Result Pass/Fail

ANSI 7359.14-2014
3.15

Function as Intended:

See Element Report#
Corrosion Protection |Pay out, Retract and Lock P

FALO03-19-08-88003-1R3

Pass

Corrosion that could See Element Report#

Corrosion Protection result in failure FAL003-19-08-88003-1R3

Pass

Conclusion

Based upon the samples provided to the Lab:
FallTech P/N 7276BWR Rev. A meets the requirements of ANSI Z359.14-2014.

Report Sighatories and Approval

Lab Quality Manager 7@? )400".% Date 8/21/2019
Witnessed by Not Required pate |V/A

@
Ms This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

W This accreditation demonstrates technical competence for a defined scope and the operation of a FLT-08 Rev. H
ACCREDITED laboratory quality management system (refer to the joint ISO-ILAC-IAF Communique dated January 2009). '

Certificate# TL-594 Testing

FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test resufts.

Page 10 of 20



Element Materials Technology P: 248 960 4900
e]_e I I I e I lt 51229 Century Court T: 888786 7555

Wixom, MI F: 248 960 4970

48393-2074 info.wixom@element.com
element.com
Contact: Dan Redden TEST CERTIFICATE — EAR-CONTROLLED DATA
FallTech PO N 16635
.0O. No.:

1306 S. Alameda Street Report No.: FAL003-19-08-88003-1R3
Compton, CA 90221 Date Received: 8/7/2019

Report Date: 8/8/2019
Report Delivered Via: dredden@falltech.com
Attachments: None
Work Requested: Report Revised 08/12/2019: Revised sample id from 7276WR to 7276BWR

Report Revised 08/09/2019: Added I1SO 17025 accreditation logo and number, and added reference to ANSI

7359.14; 3.1.5.
Report Revised 08/08/2019: Updated sample id from 7276 to 7276WR per customer's instructions.

Salt Spray for 96 hours on (2) Self-Retracting Devices per ANS| Z359.14; 3.1.5

Salt Spray Results
Test Method ASTM B117-18
Duration (hrs) 96

Specimen Observations
7278
7276BWR

Both specimens had no corrosion which, if left unchecked, could result in corrosion-related failure

This document contains technical data whose export and re-export/ retransfer is subject to control by the U.S. Department of Commerce under the Export Administration Act and the Export Administration Regulations. The
Department of Commerce’s prior written approval may be required for the export or re-export/retransfer of such technical data to any foreign person, foreign entity or foreign organization whether in the United States or abroad.

Respectfully submitted

i NeJice .

Danielle Troia
PILA Technical Coordinator
" 248-560-4004

Accrediation #: L18-538-R1

The test report shall not be reproduced except in full, without the written approval of Element Materials Technology. The results of the tests apply only to the sample received and the items
tested. The recording of false, fictitious, or fraudulent statements or entries on the report may be punished as a felony under federal law. Our policy is to retain components and sample
remnants for 90 days from the report date, after which time they will be discarded. If you would like to make alternate arrangements for disposition of the material, please let us know. This
project shall be governed exclusively by the General Terms and Conditions of Sale and Performance of Testing Services by Element Materials Technology. In no event shall Element be
liable for any consequential, special or indirect loss or any damages above the cost of the work.

Page 1 of 6
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